
Global Internal Recirculation Alternative Operation to Reduce Nitrogen and
Ammonia Limit Violations and Pumping Energy Costs in Wastewater
Treatment Plants

Authors: 

Ignacio Santín, Ramon Vilanova, Carles Pedret, Marian Barbu

Date Submitted: 2021-07-19

Keywords: control strategies, benchmark simulation model no. 2, fuzzy control, wastewater treatment plant

Abstract: 

The internal recirculation plays an important role in different areas of the biological treatment of wastewater treatment plants because it
has a great influence on the concentration of pollutants, especially nutrients. A usual manipulation of the internal recirculation flow rate
is based on the target of controlling the nitrate concentration in the last anoxic tank. This work proposes an alternative for the
manipulation of the internal recirculation flow rate instead of nitrate control, with the objective of avoiding limit violations of nitrogen and
ammonia concentrations and reducing operational costs. A fuzzy controller is proposed to achieve it based on the effects of the internal
recirculation flow rate in different areas of the biological treatment. The proposed manipulation of the internal recirculation flow rate is
compared to the application of the usual nitrate control in an already established and published operation strategy by using the
internationally known benchmark simulation model no. 2 as a working scenario. The results show improvements with reductions of
59.40% in ammonia limit violations, 2.35% in total nitrogen limit violations, and 38% in pumping energy costs.

Record Type: Published Article

Submitted To: LAPSE (Living Archive for Process Systems Engineering)

Citation (overall record, always the latest version): LAPSE:2021.0612
Citation (this specific file, latest version): LAPSE:2021.0612-1
Citation (this specific file, this version): LAPSE:2021.0612-1v1

DOI of Published Version:  https://doi.org/10.3390/pr8121606

License: Creative Commons Attribution 4.0 International (CC BY 4.0)

Powered by TCPDF (www.tcpdf.org)



processes

Article

Global Internal Recirculation Alternative Operation
to Reduce Nitrogen and Ammonia Limit Violations
and Pumping Energy Costs in Wastewater
Treatment Plants

Ignacio Santín 1,* , Ramon Vilanova 1 , Carles Pedret 1 and Marian Barbu 2

1 Department Telecommunication and Systems Engineering, Autonomous University of Barcelona,
08193 Bellaterra, Spain; Ramon.Vilanova@uab.cat (R.V.); Carles.Pedret@uab.cat (C.P.)

2 Automatic Control and Electrical Engineering Department, “Dunarea de Jos” Univerity of Galati,
800008 Galati, Romania; Marian.Barbu@ugal.ro

* Correspondence: Ignacio.Santin@uab.cat

Received: 17 November 2020; Accepted: 4 December 2020; Published: 7 December 2020
����������
�������

Abstract: The internal recirculation plays an important role in different areas of the biological
treatment of wastewater treatment plants because it has a great influence on the concentration of
pollutants, especially nutrients. A usual manipulation of the internal recirculation flow rate is based
on the target of controlling the nitrate concentration in the last anoxic tank. This work proposes
an alternative for the manipulation of the internal recirculation flow rate instead of nitrate control,
with the objective of avoiding limit violations of nitrogen and ammonia concentrations and reducing
operational costs. A fuzzy controller is proposed to achieve it based on the effects of the internal
recirculation flow rate in different areas of the biological treatment. The proposed manipulation of
the internal recirculation flow rate is compared to the application of the usual nitrate control in an
already established and published operation strategy by using the internationally known benchmark
simulation model no. 2 as a working scenario. The results show improvements with reductions of
59.40% in ammonia limit violations, 2.35% in total nitrogen limit violations, and 38% in pumping
energy costs.

Keywords: wastewater treatment plant; fuzzy control; benchmark simulation model no. 2;
control strategies

1. Introduction

The objective of Wastewater Treatment Plants (WWTPs) is to reduce pollution before water reaches
the receiving environment. Specifically, the pollutant concentrations that must be under the established
limits are: Total Suspended Solids (TSS), organic matter measured by Biochemical Oxygen Demand
in five days (BOD5) and Chemical Oxygen Demand (COD), Total Nitrogen (SNtot), phosphorous,
and ammonium and ammonia nitrogen (SNH). Among these pollutants, nutrients (phosphorous and
SNtot) and SNH are the most difficult to keep under the established limits. Due to this reason, it is usual
the application of control strategies in WWTPs with the objective of reducing the concentrations of
these pollutants.

Nutrients can cause eutrophication and SNH, in addition to containing nitrogen, is toxic to the
aquatic life. Given the importance of keeping pollutant concentrations under the established limits
at the lowest possible operational costs, several research works have been published in recent years
focusing on the application of control strategies in WWTPs.

Processes 2020, 8, 1606; doi:10.3390/pr8121606 www.mdpi.com/journal/processes



Processes 2020, 8, 1606 2 of 13

Although the mentioned problem of excess nutrients in the water is of great importance, the law
may not limit their concentration if the receiving environmental is not considered sensitive. In these
cases, the WWTPs do not apply nutrient control. If nitrogen control is necessary for its reduction,
the internal recirculation flow rate (Qa) in the biological treatment is one of the possible variables that
can be manipulated, although keeping it fixed is also a usual option, as in [1–3]. Other works, as [4,5],
apply optimization techniques to manipulate both, dissolved oxygen (SO) and Qa. However, the most
usual control strategy applied to manipulate Qa, instead of keeping it fixed, is the control of nitrate
(SNO) in the last anoxic tank, as in [6–8].

Many of the published articles dealing with the application of control strategies in WWTPs
use simulation models to test them. Specifically, the Benchmark Simulation Model no. 1 (BSM1) is
an internationally known simulation model, developed by the International Association on Water
Pollution Research and Control ([9,10]), which is frequently used. The proposed work uses the
Benchmark Simulation Model no. 2 (BSM2) ([11]) as working scenario, which is an extension of BSM1.

The present work proposes an alternative for the manipulation of Qa with a broader approach to
the effects of Qa in the biological treatment. A fuzzy controller is applied for the proposed manipulation
due to the importance of a great knowledge of the dynamics of the variables of the plant. The effects
of the Qa variations in nitrogen and ammonia concentrations and operational costs are analysed and
compared to those of the SNO control.

The paper is organised as follows. First, BSM2 is presented. Next, the proposed fuzzy control
design is explained. Afterward, the simulation results are shown, as well as the discussion about them.
Finally, the most important conclusions are drawn.

2. Methodology

The proposed control technique in this work is tested by using the international known BSM2 ([12])
as working scenario, which was updated by [13]. The proposed fuzzy controller has been assessed
on the basis of an already published operation strategy ([8]), just replacing the Qa manipulation and
comparing the results with those of the original strategy. Thus, it will be possible to see the effects of
changing the way the internal recirculation is operating.

Both BSM2 and the operation strategy applied in [8] are explained below.

2.1. Benchmark Simulation Model No. 2

BSM2 includes a primary treatment, a secondary treatment and a sludge treatment (Figure 1).
The primary treatment consists of a primary clarifier, where some sludge is decanted by gravity and
conducted to be treated. The secondary treatment is composed of five activated sludge reactors,
where the biological treatment is carried out, and a secondary clarifier. The first two reactors are anoxic
and the next three aerobic. Some decanted sludge in the secondary clarifier is treated and the rest is
recirculated to feed the biological treatment. In the sludge treatment there is a thickener to increase the
solid content of sludge by removing a portion of the liquid fraction, an anaerobic digester to break
down organic matter into biogas and digestate, and a dewatering to remove excess of water. This water
is recycled to the primary clarifier through a storage tank to regulate the amount of water.

The present work is focused on the secondary treatment and specifically on the biological
treatment. The objective of this treatment in WWTPs is to reduce organic matter and nutrients.
Phosphorus can be removed biologically or by chemical precipitation, but it is not considered in this
model. As mentioned before, the biological treatment of BSM2 is composed of five activated sludge
reactors. The first two reactors are anoxic (no oxygen is added), but they contain oxygen in the form
of SNO. Here, heterotrophic bacteria degrade organic matter and consume oxygen. As no oxygen is
added, the oxygen of SNO is consumed, reducing SNO to nitrogen gas, which is called denitrification
process. The next three reactors are aerobic. In these reactors, heterotrophic bacteria also degrade
organic matter, but in this case they consume the oxygen added by the blowers. This oxygen is also
consumed by autotrophic bacteria, oxidizing SNH to SNO, which is called nitrification process. As there



Processes 2020, 8, 1606 3 of 13

is no SNO at the entrance of the biological treatment, there is an internal recirculation from the last
aerobic reactor to the first anoxic reactor. The present work is focused on the flow rate regulation of
this internal recirculation.

��� �������

��� �	��


��

��

����	�

��	���� �����	�����������

��	�����
������	�

��	����

���������

��	������
��������

����	��
�	�� ���	������

��

������
�����	�

Activated Sludge Reactors

Anoxic Aerobic

Figure 1. Benchmark Simulation Model no. 2 (BSM2) plant with notation used for flow rates.

BSM2 includes 609 days of influent data, including periods of dry, rainy and storm weather
and temperature (Tas) variations. The last year is evaluated. The average dry weather flow rate is
20,648.36 m3/d and the average COD is 592.53 mg/L. The volume of each anoxic tank is 1500 m3 and
that of each aerobic tank 3000 m3. The hydraulic retention time of the biological treatment is 14 h.

The pumping energy is calculated as:

Pumping energy =
1
T

609days∫
245days

(0.004 · Qa(t) + 0.008 · Qr(t) + 0.05 · Qw(t))+

0.075 · Qpu(t)) + 0.06 · Qtu(t)) + 0.004 · Qdo(t)) · dt

(1)

where T is the total time, Qr is the external recycle flow rate, Qw is the wastage flow rate from the
secondary clarifier, Qpu is the underflow rate from the primary clarifier, Qtu is the underflow rate from
the thickener and Qdo is the underflow rate from the dewatering.

The limits established for SNtot in the effluent (SNtot,e) and SNH in the effluent (SNH,e) are 18 mg/L
and 4 mg/L, respectively.

The Activated Sludge Model No. 1 (ASM1) [14] describes the processes of the biological reactors.
They define the conversion rates of the different variables of the biological treatment. The design of
the proposed fuzzy controller is based on the conversion rates of SNH (rSNH ) and SNO (rSNO ), which are
shown below:



Processes 2020, 8, 1606 4 of 13

rNH = −0.08ρ1 − 0.08ρ2 −
(

0.08 +
1

0.24

)
ρ3 + ρ6 (2)

rNO = −0.1722ρ2 + 4.1667ρ3 (3)

where ρ1, ρ2, ρ3, ρ6 are four of the eight biological processes defined in ASM1. Specifically,
ρ1 is the aerobic growth of heterotrophs, ρ2 is the anoxic growth of heterotrophs, ρ3 is the aerobic
growth of autotrophs and ρ6 is the ammonification of soluble organic nitrogen. They are defined below:

ρ1 = µHT

(
SS

10 + SS

)(
SO

0.2 + SO

)
XB,H (4)

where SS is the readily biodegradable substrate and µHT is:

µHT = 4 · exp

 Ln
(

4
3

)
5

 · (Tas − 15)

 (5)

ρ2 = µHT

(
SS

10 + SS

)(
0.2

0.2 + SO

)(
SNO

0.5 + SNO

)
0.8 · XB,H (6)

ρ3 = µAT

(
SNH

1 + SNH

)(
SO

0.4 + SO

)
XB,A (7)

where XB,A is the active autotrophic biomass and µAT is:

µAT = 0.5 · exp

((
Ln
( 0.5

0.3
)

5

)
· (Tas − 15)

)
(8)

ρ6 = kaT · SND · XB,H (9)

where SND is the soluble biodegradable organic nitrogen and kaT is:

kaT = 0.05 · exp

((
Ln
( 0.05

0.04
)

5

)
· (Tas − 15)

)
(10)

The general equations for mass balancing are:

• For reactor 1:
dZ1

dt
=

1
V1

(Qa · Za + Qr · Zr + Qpo · Zpo + rz,1 · V1 − Q1 · Z1) (11)

where Z is any concentration of the process, Z1 is Z in the first reactor, Za is Z in the internal
recirculation, Zr is Z in the external recirculation, Zpo is Z from the primary clarifier, V is the
volume, V1 is V in the first reactor, Qpo is the overflow of the primary clarifier and Q1 is the flow
rate in the first tank and it is equal to the sum of Qa, Qr and Qpo.

• For reactor 2 to 5:
dZk
dt

=
1

Vk
(Qk−1 · Zk−1 + rz,k · Vk − Qk · Zk) (12)

where k is the number of reactor and Qk is equal to Qk−1

2.2. Operation Strategy Used for Testing

The control strategy applied in [8] is shown in Figure 2a. The SO of the aerated reactors is
controlled by two Model Predictive Controllers (MPC) with feedforward compensation of the flow
rate from the primary clarifier. One MPC controls the SO in the fourth reactor (SO,4) set-point by
manipulating the oxygen transfer coefficient (KLa) of the third reactor (KLa3) and fourth reactor
(KLa4). The other MPC controls SO in the fifth reactor (SO,5) set-point by manipulating KLa of the fifth
reactor (KLa5). The variation of SO set-points is a better option than keeping them fixed in terms of



Processes 2020, 8, 1606 5 of 13

effluent quality and operational costs, as shown in ([15]. In this control strategy, a fuzzy controller is
applied to manipulate SO,4 and SO,5 set-points based on SNH,5. Finally, another MPC with feedforward
compensation manipulates Qa to control SNO in the second reactor (SNO,2) at the set-point of 1 mg/L
(Qa_Man_MPC).

MPCMPC+FF	 MPCMPC+FF	

SO,4	 SO,5	

MPCFuzzy	

SNH,5	

SO,4	set-point	 SO,5	set-point	

MPCMPC+FF	

SNO,2	

SNO,2	set-point	
(1	mg/l)	

Qa	

	

(a)Qa_Man_MPC

MPCMPC+FF	 MPCMPC+FF	

SO,4	 SO,5	

MPCFuzzy	

SNH,5	

SO,4	set-point	 	SO,5	set-point	

	

SNH,in	

Proposed	fuzzy	
controller	

SNH,0	
SNH,5	
SNO,5	
Tas	
Qin	

Qa	

		

(b)Qa_Man_Fuzzy

Figure 2. Operation strategy established in [8], manipulating Qa with SNO,2 control (a) and with the
proposed fuzzy controller (b).

3. Fuzzy Controller Design

A fuzzy controller is proposed in this work for Qa manipulation.
Fuzzy logic can be applied as a control technique, relating measured variables (inputs) and

manipulated variables (outputs), based on human expertise about the plant to be controlled.
Using fuzzy logic, the controller’s input values are converted into words by means of membership
functions. These words are used in the established rules that relate the variables of the inputs and
outputs of the controller. Subsequently, the words of the outputs are converted into values also by
membership functions, which are the resulting values of the manipulated variables.

The principle of fuzzy logic, the design of the proposed fuzzy controller and its application are
described below.



Processes 2020, 8, 1606 6 of 13

3.1. Fuzzy Logic

The fuzzy control is based on the practical knowledge acquired with the operation of the systems.
This knowledge is determined by words and expressions and not, as in traditional logic, by numbers
and equations. In fact, this does not mean at all that knowledge of the process dynamics is not needed.
Good knowledge of the dynamic behaviour of the controlled plant is to be available to the designer.
The architecture of a fuzzy controller consists of a fuzzifier, a fuzzy rule base, an inference engine and